SANDOZ 5~

Proof Number: Date: Graphic made by
21.09.2021. Typolog GmbH
Comp. Description:
Comp. Number: Printing Colors: Technical Colors:
- Black
Material Number. PANTONE
FDF Number: PANTONE
PANTONE
Dimensions: 647 x 380 / 65 x 33 nm PANTONE
PANTONE
Pharmacode: PANTONE
Font Type: Minimum Font Size Text 8 pt
Font Size Exp/Lot:
Live Text:Y X e [No [JBoth

Additional Informations

Braille:

Package leaflet: Information for the Patient

Cisplatin 1 mg/ml -

Concentrate for solution for infusion
Cisplatin 0.5 mg/ml -

Concentrate for solution for infusion

Active substance: cisplatin

Read all of this leaflet carefully before you start using this medicine because it contains

important information for you.

e Keep this leaflet. You may need to read it again.

¢ |If you have any further questions, ask your doctor, pharmacist or nurse.

e |f you get any side effects, talk to your doctor, pharmacist or nurse. This includes any
possible side effects not listed in this leaflet. See section 4.

What is in this leaflet:

1. What Cisplatin is and what it is used for

2. What you need to know before you use
Cisplatin

3. How to use Cisplatin

4. Possible side effects

5. How to store Cisplatin

6. Contents of the pack and other information

> NOVARTIS

e [fcisplatin is injected outside the blood ves-
sels the administration must be stopped
immediately. Infiltration of cisplatin in the
skin can result in tissue damage (cellulitis,
fibrosis and necrosis).

What Cisplatin is what it is
used for

Cisplatin forms part of a group of medicines
called cytostatics, which are used in the treat-
ment of cancer. Cisplatin can be used alone
but more commonly Cisplatin is used in com-
bination with other cytostatics.

Please consult your doctor, even if these
statements were applicable to you at any time
in the past.

Cisplatin can destroy cells in your body that
may cause certain types of cancer (tumour of
testis, tumour of ovary, head and neck epithe-
lial tumour (tumour affecting the outer tissue
layer of the skin), tumour in the lung).

Your doctor will be able to provide you with
more information.

What you need to know
before you use Cisplatin

Do not use Cisplatin:

e if you are allergic to cisplatin or any of the
other ingredients of this medicine (listed in
section 6).

e if you are allergic (hypersensitive) to any
other medicine that contains platin

¢ if you have kidney problems (renal dysfunc-
tion)

e if you suffer from dehydration

e if you suffer from decrease in blood cell
count

e if your hearing impaired

e if you are breastfeeding

* combined with yellow vaccine and pheny-
toin (see “Other medicines and Cisplatin ”
below).

Warnings and precautions
Talk to your doctor, pharmacist or nurse before
using Cisplatin .

® Your doctor will carry out tests in order to
determine the levels of calcium, sodium,
potassium and magnesium in your blood,
as well as to check your blood cell count
and your liver and kidney function.

XXXXXXKX

¢ Cisplatin should only be administered under
the strict supervision of a specialist doctor
experienced in administrating chemotherapy.

® Your hearing will be tested prior to each
treatment with Cisplatin.

¢ If you suffer from a nervous disorder not
caused by Cisplatin.

¢ If you suffer from an infection. Please con-
sult your doctor.

e If you suffer from vomiting and diarrhoea
after administration of Cisplatin the liquid
loss must be compensated.

¢ Ifyouintend to have children (see Pregnancy,
breast-feeding and fertility).

e With spillage of ciplatin the contaminated
skin must immediately be washed with water
and soap.
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Other medicines and Cisplatin

Tell your doctor or pharmacist if you are taking,
have recently taken, or might take any other
medicines.

e Simultaneous use of medicines that inhibit
the bone marrow function or radiation can
potentiate the adverse effects of cisplatin
on the bone marrow.

e Cisplatin toxicticity may increase when
administered simultaneously with other
cytostatics (medicine for cancer treatment),
such as bleomycin and methotrexate

e Agents to treat high blood pressure (antihy-
pertensives containing furosemide,
hydralazine, diazoxide, and propranolol)
may increase the toxic effect of Cisplatin on
kidneys.

e Cisplatin toxicity may severely affect the
kidneys when administered simultaneously
with agents that may cause side effects in
the kidneys, such as those for the prevention/
treatment of certain infections (antibiotics:
cephalosporins, aminoglycosides, and/or
amphotericin B) and contrast agents.

e Cisplatin toxicity may affect hearing abilities
when administered simultaneously with
agents that may have a side effect on hearing
faculties, such as aminoglycosides.

e |f you use agents to treat gout during your
treatment with cisplatin, then the dosage of
such agents may need to be adjusted (e.g.
allopurinol, colchicine, probenecid and/or
sulfinpyrazone).

¢ Administration of drugs that elevate your
rate of bodily urine excretion (loop diuretics)
combined with cisplatin (cisplatin dose:
more than 60 mg/m?, urine secretion: less
than 1000 ml per 24 hours) may result in
toxic effects on kidneys and hearing.

e The first signs of hearing damage (dizziness
and/or tinnitus) may remain hidden when -
during your treatment with cisplatin — you
are also being administered agents to treat
hypersensitivity (antihistamines, such as
buclizine, cyclizine, loxapine, meclozine,
phenothiazines, thioxanthenes and/or tri-
methobenzamides).

e Cisplatin given in combination with ifospha-
mide may result in hearing impairment or
toxic effect on kidneys.

e The effects of treatment with cisplatin can
be reduced through simultaneous adminis-
tration of pyridoxine and hexamethylmela-
mine.

e Cisplatin given in combination with bleomycin
and vinblastin may result in paleness or blue
coloration of the fingers and/or toes (Ray-
naud's phenomenon).

e Administration of cisplatin for treatment
with paclitaxel or in combination with
docetaxel may result in severe nerve damage.

¢ The combined use of cisplatin with bleomycin
and etoposide may decrease lithium levels
in the blood. Therefore, lithium levels should
be checked on a regular basis.

¢ Cisplatin reduces the effects of phenytoin
on the treatment of epilepsy (also see “Do
not use Cisplatin”). Penicillamine may reduce
the effectiveness of Cisplatin.

e Cisplatin may have an adverse impact on
the effectivity of agents preventing coagu-
lation (anticoagulants). Therefore, coagula-
tion should be checked more often during
combined use.

e Cisplatin and ciclosporin may result in sup-
pression of the immune system with the risk
of increased production of white blood cells

This specification
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(lymphocytes).

* You should not receive any vaccinations con-
taining live viruses within three months of
treatment with cisplatin.

* When undergoing treatment with Cisplatin,
you must not receive yellow fever vaccina-
tions (also see “Do not use Cisplatin”).

Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think you
may be pregnant or planning to have a baby,
ask your doctor for advice before using this
medicine.

Cisplatin should not be used during pregnancy
unless it is clinically necessary for the mother.

You must use effective contraception during
and at least 6 months after treatment with
Cisplatin.

Cisplatin must not be used while breast-feeding.

Male patients treated with Cisplatin are advised
not to father a child during treatment and for
up to 6 months after treatment. Further, men
are advised to seek counseling on sperm pres-
ervation before starting treatment.

Driving and using machines

Do not drive or use any tools or machinery that
require your full attention, because cisplatin
may make you feel sleepy and/or cause vomiting.

Cisplatin contains sodium.

This medicine contains 35 mg sodium (main
component of cooking salt) in each 10 ml vial.
This is equivalent to 1.75% of the recommended
maximum daily dietary intake of sodium for an
adult.

This medicine contains 71 mg sodium (main
component of cooking salt) in each 20 ml vial.
This is equivalent to 3.55% of the recommended
maximum daily dietary intake of sodium for an
adult.

This medicine contains 177 mg sodium (main
component of cooking salt) in each 50 ml vial.
This is equivalent to 8.85% of the recommended
maximum daily dietary intake of sodium for an
adult.

This medicine contains 354 mg sodium (main
component of cooking salt) in each 100 ml vial.
This is equivalent to 17.7% of the recommended
maximum daily dietary intake of sodium for an
adult.

3 How to use Cisplatin

Dosage and method of administration

Cisplatin should only be given by a specialist in
cancer treatment. The concentrate is diluted
with a sodium chloride solution, or a sodium
chloride solution that contains glucose, or a
sodium chloride solution that contains mannitol.

Cisplatin is only given by infusion into a vein (an
intravenous infusion).

Cisplatin should not come into contact with any
materials that contain aluminium.

The recommended dosage of Cisplatin depends
on your well-being, the anticipated effects of the
treatment, and whether or not cisplatin is given
on its own (monotherapy) or in combination with
other agents (combination chemotherapy).

Cisplatin (monotherapy):

The following dosages are recommended:

¢ A single dosage of 50 to 120 mg/m? body
surface, every 3 to 4 weeks

¢ 15 to 20 mg/m? per day over a 5-day period,
every 3 to 4 weeks

Cisplatin in combination with other chemother-

apeutical agents (combination chemotherapy):

* The typical dosage is 20 mg/m? or more,
every 3 to 4 weeks

¢ In the treatment of tumours in the lung the
typical dosage is 80 mg/m?

In order to avoid, or reduce, kidney problems,
you are advised to drink copious amounts of
water for a period of 24 hours following treat-
ment with Cisplatin.

If you believe you have received more Cisplatin
than you should

Your doctor will ensure that the correct dose for
your condition is given. In case of overdose, you
may experience increased side effects. Your
doctor may give you symptomatic treatment for
these side effects.

If you have any further questions on the use of
this product, ask your doctor.

4 Possible side effects

Like all medicines, this medicine can cause side
effects, although not everybody gets them.

Contact your doctor as soon as possible if:

e you have persistent or severe diarrhea or
vomiting

* you have stomatitis/mucositis (sore lips or
mouth ulcer)

* you have swelling of the face, lips mouth or
throat

® you have unexplained respiratory symptoms
such as non-productive cough, difficulty in
breathing or crackles

e you have difficulty in swallowing

e you have numbness or tingling in your fingers
or toes

® you have extreme tiredness

e you have abnormal bruising or bleeding

e you have signs of infection, such as sore
throat and high temperature

e you have sensation of discomfort close to or
at the injection site during the infusion

e you have severe pain or swelling in either of
your legs, chest pain, or difficulty breathing
(possibly indicating harmful blood clots in a
vein) (common: may affect up to 1 in every
10 people)

Very common (may affect more than 1 in 10

people)

¢ reduction in the number of white blood cells,
which makes infections more likely (leukopenia)

e reduction in blood platelets, which increases
the risk of bruising and bleeding (thrombocy-
topenia)

e reduction in red blood cells, which can make
the skin pale and cause weakness or breath-
lessness (anaemia)

e bone marrow failure (no production of blood
cells)

e |ow levels of sodium in the blood

o fever

Common (may affect up to 1 in 10 people)

® sepsis

e arrhythmia, including reduced heartbeat
(bradycardia), accelerated heartbeat (tachy-
cardia).

e shortness of breath (dyspnoea), inflammation
of the lungs (pneumonia) and respiratory failure

Uncommon (may affect up to 1 in 100 people)

e decreased production of sperm (dysfunctional
spermatogenesis) and ovulation, and painful
breast growth in men (gynaecomastia).

® acute leukemia

¢ low blood levels of magnesium (hypomagne-
semia)

e damage of hearing (ototoxicity)

¢ metallic setting on the gums

Rare (may affect up to 1 in 1,000 people)

e various diseases of the brain (leukoencepha-
lopathy)

¢ High levels of cholesterol in the blood (hyper-
cholesterolaemia)

e convulsion

e numbness, tingling, burning (peripheral neuro-
pathy)

e abnormal changes in the brain that can cause
a collection of symptoms including headache,
confusion, seizures, and vision loss associated
with MRl imaging findings (reversible posterior
leukoencephalopathy syndrome)

e heart attack

¢ inflammation of mucous membranes of the
mouth (stomatitis).

Very rare (may affect up to 1in 10,000 people)
¢ increased iron levels in the blood
e heart stops pumping blood (cardiac arrest)

Not known (frequency cannot be estimated

from the available data)

e infection

e destruction of red blood cells (Coombs posi-
tive hemolytic anemia)

e certain enzyme increased (amylase)

e group of symptoms that develop when there
is too much antidiuretic hormone (ADH) in the
body like water retention, electrolyte imbal-
ances and a low level of sodium in the blood
(called hyponatremia or water intoxication)

e dehydration

¢ |ow levels of electrolytes in the blood (potas-
sium, phosphate, calcium)

e increased blood level of uric acid, a waste

material from food digestion

muscle cramps (tetany)

stroke

loss of taste

inflammation of blood vessels in the brain

sudden shooting pains from the neck through

the back into the legs when bending forwards

(Lhermitte’s sign)

e spinal cord compression (myelopathy)

e damage of nerves which control involuntary

bodily functions (may effect blood pressure,

temperature control, digestion, bladder func-
tion)

blurred vision

color blindness

loss of sight (blindness)

inflammation of the optic nerve

swelling around the nerve responsible for

sight (papilledema)

e pigmentation of the retina (a multi-layered
sensory tissue that lines the back of the eye
responsible for sight)

® noise in the ears, such as ringing, buzzing,
roaring, clicking

e deafness

® problems with the heart

e collection of signs including hemolytic anemia
(destruction of red blood cells), kidney failure
and a low platelet (a type of blood cell that
helps to clot blood) count (hemolytic uremic
syndrome)

e pale and blue-colored fingers and toes
(Raynaud’s phenomenon)

e feeling sick (nausea) and vomiting

loss of appetite

hiccups

diarrhea

enzymes in the blood increased which could
be a sign of liver damage

blood clot in the lungs

rash

loss of hair (alopecia)

muscle spasms

decrease or complete loss of kidney function
weakness, loss of energy

redness, inflammation, swelling of the skin
and pain in the area of the injection as a result
of injection in the surrounding tissue instead
of the vein

Reporting of side effects

If you get any side effects, talk to your doctor or
nurse. This includes any possible side effects
not listed in this leaflet. By reporting side effects
you can help provide more information on the
safety of this medicine.

5 How to store Cisplatin

Keep this medicine out of the sight and reach of
children.

Do not store above 25 °C

Do not refrigerate or freeze.

Keep the vial in the outer carton in order to protect
from light.

Do not use this medicine after the expiry date
which is stated on the carton and vial after
“EXP”. The expiry date refers to the last day of
that month.

Do not use this medicine if you notice visible
signs of deterioration.

Do not throw away any medicines via wastewater
or household waste. Ask your pharmacist how
to throw away medicines you no longer use.
These measures will help protect the environ-
ment.

Contents of the pack and
other information

0.5mg/1mi

Each millilitre (ml) of solution contains 0.5 mil-
ligram (mg) of cisplatin.

The 20 ml vial contains 10 mg cisplatin, the
50 ml vial contains 25 mg cisplatin and the
100 ml vial contains 50 mg cisplatin.

1mg/1ml

Each millilitre (ml) of solution contains 1 mil-
ligram (mg) of cisplatin.

The 10 ml vial contains 10 mg cisplatin, the
20 ml vial contains 20 mg cisplatin, the 50 ml
vial contains 50 mg cisplatin and the 100 ml vial
contains 100 mg.

What Cisplatin contains

® The active substance is cisplatin.

e Other ingredients are sodium chloride, dilute
hydrochloric acid and water for injections

What Cisplatin looks like and contents of the
pack

Cisplatin is a clear and colourless to yellowish
solution for infusion in glass injection vials.

0.5mg/1ml

Packaging with 1 injection vial of 20 ml, each
injection vial containing 10 mg cisplatin.
Packaging with 1 injection vial of 50 ml, each
injection vial containing 25 mg cisplatin.
Packaging with 1 injection vial of 100 ml, each
injection vial containing 50 mg cisplatin.

1mg/1ml

Packaging with 1, 5 or 10 injection vial(s) of 10 ml,
each injection vial containing 10 mg cisplatin.
Packaging with 1, 5 or 10 injection vial(s) of 20 ml,
each injection vial containing 20 mg cisplatin.
Packaging with 1, 5 or 10 injection vial(s) of 50 ml,
each injection vial containing 50 mg cisplatin.
Packaging with 1, 5 or 10 injection vial(s) of
100 ml, each injection vial containing 100 mg cis-
platin.

Not all pack sizes may be marketed.

The vials are packed with or without a protective
plastic overwrap (OncoSafe®).

Marketing authorisation holder
Sandoz Pharmaceuticals d.d.,
Verovskova ulica 57,

1000 Ljubljana

Slovenia

Manufacturer and releaser
FAREVA Unterach GmbH,
Mondseestrasse 11

4866 Unterach am Attersee
Austria

This leaflet was last revised in October 2020
(based on CDS v04_10_2018)

The following information is intended for
healthcare professionals only:

Special precautions for disposal and other
handling
Cisplatin is to be diluted before use. For

preparation of solution for infusion, any device

containing aluminium that may come in contact

with cisplatin (sets for intravenous infusion, nee-

dles, catheters, syringes) must be avoided.

Preparation of solution for infusion must take

place in aseptic conditions.

For dilution of the concentrate, one of the

following solutions should be used:

e sodium chloride solution 0.9%;

¢ mixture of sodium chloride solution 0.9% and
glucose solution 5% (1:1) (resulting final con-
centrations: sodium chloride 0.45%, glucose
2.5%).

Should hydration prior to the treatment with

cisplatin be impossible, the concentrate may be

diluted with:

e mixture of sodium chloride solution 0.9% and
mannitol solution 5% (1:1)
(resulting final concentrations: sodium chloride
0.45%, mannitol 2.5%).

Preparation of cisplatin solution for infusion:
The required amount (dose) of the cisplatin
should be diluted in 1-2 litres of one of the
above mentioned solutions.

The diluted solution should be administered
only by intravenous infusion.

Only clear and colourless to yellowish solutions
without visible particles should be used.

For single use only.

Cytotoxic agents should be prepared for admin-
istration only by personnel who have been
trained in the safe handling of the preparation.

Refer to local cytotoxic handling guidelines.

As any other cytotoxic agent, cisplatin should
be used with extreme caution: gloves, face
masks and protective clothing are required and
vital. Cisplatin should be processed under a
protective hood, if possible. Contact with skin
and/or mucous membranes must be avoided.
Pregnant hospital employees should not work
with cisplatin.

Skin contact: Rinse with large quantities of water.
Apply an ointment if you have a temporary burning
feeling. (Note: Some persons are sensitive to
platinum and may experience a skin reaction).

In the event of spillage, operators should put on
gloves and mop up the spilled material with a
sponge kept in the area for that purpose. Rinse
the area twice with water. Put all solutions and
sponges into a plastic bag and seal it. In the
case of spillage all items coming into contact
with Cisplatin should be handled and disposed
in accordance to local cytotoxic guidelines.

Any unused medicinal product or waste
material should be disposed of in accord-
ance with local requirements.

Incompatibilities

Cisplatin reacts with aluminium which results in
production of a black platinum precipitate.
Therefore any device containing aluminium that
may come in contact with cisplatin (sets for
intravenous infusion, needles, catheters, syringes)
must be avoided.

This medicinal product must not be mixed with
other medicinal products except those men-
tioned above.

The cisplatin must not be diluted with glucose
solution 5% alone or mannitol solution 5%
alone, but only with the mixtures containing
additionally sodium chloride as stated above.

Antioxidants (such as sodium metabisulphite),
bicarbonates (sodium bicarbonate), sulfates,
fluorouracil and paclitaxel may inactivate cisplatin
in infusion systems.

Special precautions for storage

Medicinal product as packaged for sale:

Do not store above 25 °C. Do not refrigerate or
freeze. Keep the vial in the outer carton in order
to protect from light.

Solution for infusion after dilution:

Chemical and physical in-use stability has been

demonstrated for 48 hours at 2 to 8 °C when

protected from light for solutions with a final

cisplatin concentration of 0.1 mg/ml after dilu-

tion of the cisplatin concentrate with one of the

following solutions:

e sodium chloride solution 0.9%;

e mixture of sodium chloride solution 0.9% and
glucose solution 5% (1:1);

¢ mixture of sodium chloride solution 0.9% and
mannitol solution 5% (1:1).

From a microbiological point of view, the product
should be used immediately.

If not used immediately, in-use storage times
and conditions prior to use are the responsibility
of the user and would normally not be longer
than 24 hours at 2 to 8 °C, unless reconstitution
/ dilution (etc.) has taken place in controlled and
validated aseptic conditions.

Notice d’utilisation : Information du patient

Cisplatine 1 mg/ml -

Solution a diluer pour perfusion
Cisplatine 0,5 mg/ml -

Solution a diluer pour perfusion

Principe actif : cisplatine

Veuillez lire attentivement P’intégralité de cette notice avant de prendre ce médicament

car elle contient des informations importantes pour vous.

e Conservez cette notice. Vous pourriez avoir besoin de la relire.

e Sivous avez d’autres questions, consultez votre médecin, votre pharmacien ou votre infir-
mier(ére).

e Si vous ressentez un quelconque effet indésirable, parlez-en a votre médecin, votre phar-
macien(ne) ou votre infirmier(ére). Ceci s’applique aussi a tout effet indésirable qui ne serait
pas mentionné dans cette notice. Voir rubrique 4.

Que contient cette notice ?

1. Qu’est-ce que Cisplatine et dans quels cas
est-il utilisé

2. Quelles sont les informations a connaitre
avant d’utiliser Cisplatine

3. Comment utiliser Cisplatine

4. Effets indésirables éventuels

5. Comment conserver Cisplatine

6. Contenu de I’emballage et autres
informations

> NOVARTIS

e ['utilisation simultanée de médicaments qui
inhibent la fonction de la moelle osseuse ou
de radiations peut accentuer les effets indé-
sirables du cisplatine sur la moelle osseuse.
La toxicité du cisplatine risque d’augmenter
lorsqu’il est administré simultanément avec

Qu’est-ce que Cisplatine et
dans quels cas est-il utilisé

La cisplatine fait partie d’un groupe de médica-
ments appelés cytostatiques, qui sont utilisés

pour le traitement du cancer. Le cisplatine peut
étre utilisé seul, mais il est plus fréquemment
utilisé en association avec d’autres cytosta-
tiques.

La cisplatine est capable de détruire des cellules
de votre corps pouvant étre a I'origine de cer-
tains types de cancer (tumeurs des testicules,
tumeurs de I'ovaire, tumeurs épithéliales de la
téte et du cou (tumeurs affectant la couche de
tissu externe de la peau), tumeurs du poumon).
Votre médecin est en mesure de vous fournir de
plus amples informations.

Quelles sont les informations
a connaitre avant d’utiliser
Cisplatine

N’utilisez pas Cisplatine:

e sjvous étes allergique a la cisplatine ou al’'un
des autres composants de ce médicament
(mentionnés dans la rubrique 6).

e sivous étes allergique (hypersensible) a tout
autre médicament contenant du platine

e si vous souffrez de problemes rénaux (dys-
fonctionnement rénal)

® si vous souffrez de déshydratation

e si vous souffrez d’une diminution du nombre
de cellules sanguines

e sj souffrez de troubles de I’'audition

® sjvous allaitez

® en association avec le vaccin contre la fiévre
jaune et la phénytoine (voir « Autres médica-
ments et Cisplatine» ci-dessous).

Mises en garde et précautions
Parlez a votre médecin, a votre pharmacien ou
a votre infirmier(ére) avant de prendre Cisplatine.

¢ \otre médecin prescrira des analyses afin de
déterminer les taux de calcium, sodium, po-
tassium et magnésium de votre sang, de
vérifier votre numération formule sanguine
ainsi que votre fonction hépatique et rénale.

¢ Le cisplatine ne doit étre administré que sous
la stricte supervision d’'un médecin spécia-
liste expérimenté dans I'administration des
chimiothérapies.

e Votre audition sera examinée avant chaque
traitement par cisplatine.

e Si vous souffrez d’un trouble nerveux qui
n’est pas causeé par le cisplatine.

e Si vous souffrez d’une infection. Veuillez
consulter votre médecin.

e Sivous avez des vomissements et de la diar-
rhée aprés I'administration de cisplatine, il
est nécessaire de compenser la perte de
liquide.

e Si vous prévoyez d’avoir des enfants (voir
Grossesse, allaitement et fertilité).

e En cas de renversement de cisplatine, la
peau contaminée doit étre immédiatement
lavée a I'eau et au savon.

e En cas d’injection de cisplatine hors des
vaisseaux sanguins, I’administration doit étre
arrétée immédiatement. Linfiltration de cis-
platine dans la peau peut entrainer des
|ésions tissulaires (cellulite, fibrose et nécrose).

Veuillez consulter votre médecin, méme si ces
déclarations se sont appliquées a votre situa-
tion a tout moment par le passé.

Autres médicaments et Cisplatine
Informez votre médecin ou votre pharma-

cien(ne) si vous prenez, avez récemment pris
ou pourriez prendre tout autre médicament.

d’autres cytostatiques (médicaments utilisés
pour le traitement du cancer), tels que la
bléomycine et le méthotrexate

Les médicaments utilisés dans le traitement
de I’hypertension (antihypertenseurs conte-
nant du furosémide, de I'hydralazine, du
diazoxide et du propranolol) risquent d’aug-
menter 'effet toxique du cisplatine sur les
reins.

La toxicité de la cisplatine peut gravement
affecter les reins lorsqu’il est administré
simultanément a des médicaments suscep-
tibles de provoquer des effets secondaires
sur les reins, comme ceux utilisés pour la
prévention/le traitement de certaines infec-
tions (antibiotiques : céphalosporines, amino-
glycosides et/ou amphotéricine B) et les
agents de contraste.

La toxicité de la cisplatine peut affecter les
capacités auditives lorsqu’il est administré
simultanément a des médicaments pouvant
avoir un effet secondaire sur les facultés au-
ditives, tels que les aminoglycosides.

Si vous utilisez des médicaments pour le trai-
tement de la goutte pendant votre traitement
par cisplatine, il peut étre nécessaire d’ajuster
le dosage de ces derniers (par ex. allopurinol,
colchicine, probénécide et/ou sulfinpy-
razone).

L’administration de médicaments qui aug-
mentent le taux d’excrétion urinaire (diuré-
tiques de I’'anse) associés au cisplatine (dose
de cisplatine : plus de 60 mg/m?, sécrétion
urinaire : moins de 1 000 ml par 24 heures)
risque d’entrainer des effets toxiques sur les
reins et 'audition.

Les premiers signes de Iésions auditives
(étourdissements et/ou acouphénes) peuvent
rester masqués lorsque, pendant votre trai-
tement par cisplatine, vous recevez égale-
ment des médicaments pour traiter
I’hypersensibilité (antihistaminiques, tels que
la buclizine, la cyclizine, la loxapine, la
méclozine, les phénothiazines, les thioxan-
thénes et/ou les triméthobenzamides).

La cisplatine administrée en combinaison
avec l'ifosfamide peut entrainer une défi-
cience auditive ou un effet toxique sur les
reins.

Les effets du traitement par cisplatine
peuvent étre réduits par I’administration
simultanée de pyridoxine et d’hexaméthyl-
mélamine.

La cisplatine administrée en association avec
la bléomycine et la vinblastine peut entrainer
une paleur ou une coloration bleue des
doigts et/ou des orteils (syndrome de
Raynaud).

L’administration de la cisplatine avec du pa-
clitaxel ou en association avec le docétaxel
peut entrainer des lésions nerveuses graves.
L’association de la cisplatine avec la bléomy-
cine et I'étoposide peut diminuer les taux de
lithium dans le sang. Par conséquent, les
taux de lithium doivent étre vérifiés réguliére-
ment.

La cisplatine réduit les effets de la phé-
nytoine dans le traitement de I’épilepsie (voir
également « Ne pas utiliser le cisplatine »). La
pénicillamine risque de réduire I'efficacité du
cisplatine.

La cisplatine peut avoir un impact négatif sur
I’efficacité des médicaments qui empéchent
la coagulation (anticoagulants). Par consé-
quent, la coagulation doit étre contrdlée plus
souvent pendant I'utilisation concomitante.
La cisplatine et la ciclosporine peuvent
entrainer une suppression immunitaire avec
le risque d’une production accrue de globules

blancs (lymphocytes).

e Vous ne devez recevoir aucun vaccin
contenant des virus vivants dans les trois
mois suivant le traitement par cisplatine.

e Durant le traitement par cisplatine, vous ne
devez pas recevoir de vaccins contre la
fievre jaune (voir également « N’utilisez pas
le cisplatine »).

Grossesse, allaitement et fertilité

Si vous étes enceinte ou que vous allaitez, si
vous pensez étre enceinte ou si vous planifiez
une grossesse, demandez conseil a votre
médecin avant d’utiliser ce médicament.

La cisplatine ne doit pas étre utilisée pendant
la grossesse, sauf si cela est cliniquement
nécessaire pour la mere.

Vous devez utiliser une contraception effi-
cace pendant le traitement par Cisplatine
et au moins 6 mois apres.

Le cisplatine ne doit pas étre utilisé pendant
I'allaitement.

Il est conseillé aux patients de sexe masculin
traités par Cisplatine de ne pas concevoir
d’enfant pendant et jusqu’a 6 mois aprés la
fin du traitement. De plus, il est conseillé aux
hommes de s’informer sur les possibilités de
préservation du sperme avant de commencer
le traitement.

Conduite de veéhicules et utilisation de
machines

Ne conduisez pas et n’utilisez pas d’outils ou
de machines qui exigent toute votre atten-
tion, car la cisplatine peut entrainer une som-
nolence et des vomissements.

Cisplatine contient du sodium.

Ce médicament contient 35 mg de sodium
(ingrédient principal du sel de table) par flacon
de 10 ml. Ceci équivaut a 1,75 % de la
consommation de sodium quotidienne maxi-
male recommandée pour un adulte.

Ce médicament contient 71 mg de sodium
(ingrédient principal du sel de table) par flacon
de 20 ml. Ceci équivaut a 3,55 % de la
consommation de sodium quotidienne maxi-
male recommandée pour un adulte.

Ce médicament contient 177 mg de sodium
(ingrédient principal du sel de table) par flacon
de 50 ml. Ceci équivaut a 8,85 % de la
consommation de sodium quotidienne maxi-
male recommandée pour un adulte.

Ce médicament contient 354 mg de sodium
(ingrédient principal du sel de table) par flacon
de 100 ml.

Ceci équivaut a 17,7 % de la consommation
de sodium quotidienne maximale recomman-
dée pour un adulte.

Comment utiliser
Cisplatine

Dosage et mode d’administration

La cisplatine ne doit étre administrée que par
un spécialiste du traitement du cancer. Le
concentré est dilué dans une solution de
chlorure de sodium, ou une solution de chlo-
rure de sodium qui contient du glucose, ou
encore une solution de chlorure de sodium
qui contient du mannitol.

La cisplatine n’est administrée que par per-
fusion dans une veine (perfusion intravei-
neuse).

La cisplatine ne doit pas entrer en contact
avec aucun matériau contenant de I’alumi-
nium.

La dose de cisplatine recommandée dépend
de votre état de santé, des effets attendus du
traitement, et de I'administration de cisplatine
seul (en monothérapie) ou en association
avec d’autres médicaments (chimiothérapie
combinée).

Cisplatine (monothérapie) :

Les doses suivantes sont recommandées :

e Une dose unique de 50 a 120 mg/m? de
surface corporelle, toutes les 3 a 4
semaines

e 15320 mg/m? par jour sur une période de
5 jours, toutes les 3 a 4 semaines

La cisplatine en association avec d’autres

agents chimiothérapeutiques (chimiothérapie

combinée) :

® La dose habituelle est de 20 mg/m2 ou
plus, toutes les 3 a 4 semaines

e Dans le traitement des tumeurs pulmo-
naires, la dose habituelle est de 80 mg/m?

Afin d’éviter ou de réduire les problémes rénaux,
il vous est conseillé de boire de I'eau en
quantité importante pendant une période de
24 heures apres le traitement par cisplatine.

Si vous pensez avoir recu plus de cisplatine
que vous ne devriez

Votre médecin veillera a ce que la dose cor-
recte pour votre maladie soit administrée. En
cas de surdosage, vous pourriez présenter
des effets indésirables accrus. Votre médecin
pourrait vous donner un traitement sympto-
matique contre ces effets secondaires.

Si vous avez d’autres questions a propos de
I'utilisation de ce produit, veuillez-vous
adresser a votre médecin.

Effets indésirables
éventuels

Comme tous les médicaments, ce médica-
ment peut provoquer des effets indésirables,
mais ils ne surviennent pas systématique-
ment chez tout le monde.

Consultez votre médecin le plus tot pos-

sible si :

e vous avez des diarrhées ou des vomisse-

ments persistants ou sévéres

vous souffrez de stomatite/mucite (par ex.

levres douloureuses ou ulcéres buccaux)

vous souffrez d’un gonflement soudain du

visage, de la gorge, des lévres ou de la

bouche

e vous présentez des symptdmes respira-
toires inexpliqués, comme une toux non
productive, des difficultés respiratoires ou
des rales crépitants

e vous avez des difficultés a avaler

e vous ressentez un engourdissement ou

des picotements au niveau des doigts ou

des orteils

vous ressentez une fatigue extréme

e vous présentez des hématomes ou des
saignements anormaux

e vous présentez des signes d’infection, tels

que des maux de gorge et une température

élevée

vous ressentez une géne a proximité ou au

niveau du site d’injection pendant la perfu-

sion

vous souffrez d’une douleur ou d’un gon-

flement important dans l'une de vos

jambes, une douleur thoracique ou une dif-

ficulté a respirer (indiquant éventuellement

la présence de caillots sanguins nocifs
dans une veine) (fréquent : peut toucher
jusqu’a 1 personne sur 10)

Trés fréquent (pouvant toucher plus de
1 personne sur 10)

Fréquent (pouvant affecter

réduction du nombre de globules blancs,
ce qui augmente le risque d’infections
(leucopénie)

diminution du nombre de plaquettes, ce
qui augmente le risque de saignements ou
d’hématomes (thrombocytopénie)

baisse du nombre de globules rouges pou-
vant entrainer une paleur de la peau, une
faiblesse ou un essoufflement (anémie)
insuffisance médullaire (pas de production
de cellules sanguines)

diminution du taux de sodium dans le sang
fievre

jusqu’a

1 personne sur 10)

septicémie

arythmie, y compris une diminution du
rythme cardiaque (bradycardie) et une
accélération du rythme cardiaque (tachy-
cardie).

essoufflement (dyspnée), inflammation des
poumons (pneumonie) et insuffisance res-
piratoire

Peu fréquent (pouvant affecter jusqu’a
1 personne sur 100)

diminution de la production de sperma-
tozoides (spermatogenése dysfonction-
nelle) et de I'ovulation, croissance mam-
maire douloureuse chez les hommes
(gynécomastie).

e |leucémie aigué
e faibles taux de magnésium dans le sang

(hypomagnésémie)

e |ésions auditives (ototoxicité)

dépdbt métallique sur les gencives

Rare (pouvant affecter jusqu’a 1 personne
sur 1 000)

diverses maladies du cerveau (leucoen-
céphalopathie)

taux élevés de cholestérol dans le sang
(hypercholestérolémie)

e convulsions

engourdissement, picotements, brilures
(neuropathie périphérique)

changements anormaux dans le cerveau
pouvant entrainer un ensemble de symp-
tdmes, notamment des maux de téte, de la
confusion, des convulsions et une perte de
vision associée a des résultats d’imagerie
par IRM (syndrome de leucoencéphalopa-
thie postérieure réversible)

e crise cardiaque

inflammation des muqueuses de la bouche
(stomatite).

Trés rare (pouvant affecter jusqu’a
1 personne sur 10 000)

augmentation du taux de fer dans le sang
le coeur arréte de pomper le sang (arrét car-
diaque)

Fréquence indéterminée (ne peut étre esti-
mée sur la base des données disponibles)

infection

destruction des globules rouges (diagnostic
d’anémie hémolytique [test de Coombs]
positif)

augmentation de certaines enzymes (amy-
lase)

groupe de symptdmes qui se développent
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Additional Informations

Braille:

en présence d’une quantité trop impor-
tante d’hormone antidiurétique (ADH) dans
I’organisme, comme la rétention d’eau, les
déséquilibres électrolytiques et un faible
taux de sodium dans le sang (appelé hypo-
natrémie ou intoxication par I'eau)

e déshydratation

e faibles taux d’électrolytes dans le sang
(potassium, phosphate, calcium)

e augmentation du taux sanguin d’acide

urique, un déchet issu de la digestion des

aliments

crampes musculaires (tétanie)

accident vasculaire cérébral

perte du goUt

inflammation des vaisseaux sanguins du

cerveau

e douleurs vives partant du cou, traversant
le dos et irradiant jusque dans les jambes
lorsque I'on se penche en avant (signe de
Lhermitte)

e compression de la moelle épiniére (myélo-
pathie)

e |ésions des nerfs qui contrélent les fonc-

tions corporelles involontaires (pouvant

avoir une incidence sur la tension artérielle,

le contréle de la température, la digestion,

le fonctionnement de la vessie)

vision trouble

daltonisme

perte de vue (cécité)

inflammation du nerf optique

gonflement autour du nerf responsable de

la vue (cedéme papillaire)

® pigmentation de la rétine (tissu sensoriel
composé de plusieurs couches et qui
tapisse le dos de I'ceil, responsable de la vue)

e bruit dans les oreilles, tel que sifflement,
bourdonnement, vrombissement, cliquetis

e surdité

e problemes cardiaques

e ensemble de signes qui comprennent
I’anémie hémolytique (destruction des glo-
bules rouges), insuffisance rénale et faible
nombre de plaquettes (un type de cellules
sanguines qui aide a la coagulation du
sang) (syndrome hémolytique et urémique)

e doigts et orteils pales et bleus (syndrome
de Raynaud)

e sensation de malaise (nausées) et vomis-

sements

perte d’appétit

hoquet

diarrhée

augmentation des enzymes dans le sang,

ce qui peut étre un signe de Iésions hépa-

tiques

caillot sanguin dans les poumons

éruption cutanée

perte de cheveux (alopécie)

spasmes musculaires

diminution ou perte compléte de la fonc-

tion rénale

faiblesse, perte d’énergie

e rougeur, inflammation, gonflement de la
peau et douleur dans la zone de I'injection
en raison d’une injection dans le tissu en-
vironnant au lieu de la veine

Signalement des effets indésirables

Si vous ressentez un quelconque effet indé-
sirable, parlez-en a votre médecin ou votre
infirmier(ere). Cela inclut tout effet indésirable
possible non répertorié dans cette notice. En
signalant les effets indésirables, vous contri-
buez a fournir de plus amples informations
sur la sécurité d’emploi de ce médicament.

Comment conserver
Cisplatine

Conservez ce médicament hors de la vue et
de la portée des enfants.

Conservez-le a une température ne dépas-
sant pas 25 °C.

Ne pas réfrigérer ou congeler.

Conserver le flacon dans I'emballage exté-
rieur afin de le protéger de la lumiere.

N’utilisez pas ce médicament aprés la date
de péremption indiquée sur la boite et sur le
flacon apres « EXP ». La date de péremption
fait référence au dernier jour du mois indiqué.

N’utilisez pas ce médicament si vous remar-
quez des signes de détérioration visibles.

Ne jetez aucun médicament au tout-a-I'égout
ou avec les ordures ménageéres. Demandez a
votre pharmacien(ne) d’éliminer les médica-
ments que vous n’utilisez plus. Ces mesures
contribueront a protéger I’environnement.

Contenu de ’emballage et
autres informations

0.5mg/1ml

Chaque millilitre (ml) de solution contient
0.5 milligramme (mg) de cisplatine.

Le flacon de 20 ml contient 10 mg de cisplatine,
le flacon de 50 ml contient 25 mg de cisplatine
et le flacon de 100 ml contient 50 mg de cis-
platine.

1mg/1ml

Chaque millilitre (ml) de solution contient
1 milligramme (mg) de cisplatine.

Le flacon de 10 ml contient 10 mg de cisplatine,
le flacon de 20 ml contient 20 mg de cisplatine,
le flacon de 50 ml contient 50 mg de cisplatine
et le flacon de 100 ml en contient 100 mg.
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Ce que contient Cisplatine

e La substance active est la cisplatine.

e Les autres composants sont le chlorure de
sodium, I'acide chlorhydrique dilué et I'eau
pour préparations injectables

Comment se présente Cisplatine et contenu
de ’emballage extérieur

La cisplatine est une solution pour perfusion
limpide et incolore a jaunatre présentée dans
des flacons pour solution injectable en verre.

0.5mg/1ml

Conditionnement de 1 flacon pour solution
injectable de 20 ml, chaque flacon pour solu-
tion injectable contenant 10 mg de cisplatine.
Conditionnement de 1 flacon pour solution
injectable de 50 ml, chaque flacon pour solu-
tion injectable contenant 25 mg de cisplatine.
Conditionnement de 1 flacon pour solution
injectable de 100 ml, chaque flacon pour
solution injectable contenant 50 mg de
cisplatine.

1mg/1ml

Conditionnement de 1, 5 ou 10 flacons pour
solution injectable de 10 ml, chaque flacon
pour solution injectable contenant 10 mg de
cisplatine.

Conditionnement de 1, 5 ou 10 flacons pour
solution injectable de 20 ml, chaque flacon
pour solution injectable contenant 20 mg de
cisplatine.

Conditionnement de 1, 5 ou 10 flacons pour
solution injectable de 50 ml, chaque flacon
pour solution injectable contenant 50 mg de
cisplatine.

Conditionnement de 1, 5 ou 10 flacons pour
solution injectable de 100 ml, chaque flacon
pour solution injectable contenant 100 mg de
cisplatine.

Les présentations ne sont pas forcément
toutes commercialisées.

Les flacons sont disponibles avec ou sans
suremballage en plastique de protection
(OncoSafe®).

Titulaire de I’Autorisation de Mise sur le
Marché

Sandoz Pharmaceuticals d.d.,

Verovskova ulica 57,

1000 Ljubljana

Slovénie

Fabricant et Libérateur du lot :
FAREVA Unterach GmbH,
Mondseestrasse 11

4866 Unterach am Attersee
Autriche

Cette notice d’utilisation a été modifiée
pour la derniére fois en Octobre 2020
(basé sur CDS v04_10_2018)

Les informations suivantes sont destinées
uniquement aux professionnels de santé :

Précautions particuliéres d’élimination et

de manipulation

Cisplatine doit étre dilué avant d’étre utilisé.

Tout dispositif contenant de I’aluminium pou-

vant entrer en contact avec le cisplatine (kits

pour perfusion intraveineuse, aiguilles, cathé-
ters, seringues) doit étre évité lors de la pré-
paration de la solution pour perfusion.

La préparation de la solution pour perfusion

doit avoir lieu dans des conditions asep-

tiques.

Pour la dilution du concentré, I'une des solu-

tions suivantes doit étre utilisée :

e solution de chlorure de sodium a2 0,9 % ;

¢ mélange de solution de chlorure de sodium
a 0,9 % et de solution de glucose a 5 %
(1:1) (concentrations finales obtenues :
chlorure de sodium 0,45 %, glucose
2,5 %).

e Pour les cas ou I’hydratation préalable au
traitement par cisplatine est impossible, le
concentré peut étre dilué avec : un mé-
lange de solution de chlorure de sodium a
0,9 % et de solution de mannitol a5 % (1:1)
(concentrations finales obtenues : chlorure
de sodium 0,45 %, mannitol 2,5 %).

Préparation de la solution de cisplatine pour
perfusion :

La quantité (dose) de cisplatine requise doit
étre diluée dans 1 a 2 litres de I'une des
solutions mentionnées ci-dessus.

La solution diluée doit uniquement étre admi-
nistrée par perfusion intraveineuse.

Seules des solutions claires et incolores a
jaunatre sans particules visibles doivent étre
utilisées.

Ce médicament est a usage unique.

Les agents cytotoxiques doivent étre prépa-
rés pour I"administration uniquement par du
personnel formé a la manipulation sire de la
préparation.

Se référer aux directives locales sur la mani-
pulation d’agents cytotoxiques.

Comme tout autre agent cytotoxique, la cis-
platine doit étre utilisée avec une extréme

This specification
is NAFS compliant

prudence : le port de gants, de masques faciaux
et de vétements de protection est requis et vital.
La cisplatine doit &tre manipulée en portant une
combinaison de protection, si possible. Le
contact avec la peau et/ou les muqueuses doit
étre évité. Les femmes enceintes membres du
personnel hospitalier ne doivent pas travailler
avec le cisplatine.

Contact avec la peau : Rincer abondamment a
I’eau. Si vous ressentez une sensation de bralure
temporaire, appliquez de la pommade.
(Remarque : certaines personnes sont sensibles
au platine et peuvent présenter une réaction
cutanée).

En cas de renversement, les opérateurs doivent
porter des gants et nettoyer le matériau renversé
avec une éponge conservée dans la zone a cet
effet. Rincez la zone deux fois a I'’eau. Placez
toutes les solutions et éponges dans un sac en
plastique et fermez-le. En cas de renversement,
tous les éléments entrant en contact avec le
cisplatine doivent étre manipulés et éliminés
conformément aux directives locales sur les
agents cytotoxiques.

Tout médicament non utilisé ou déchet doit
étre éliminé conformément a la réglementa-
tion locale.

Incompatibilités

La cisplatine réagit a I’aluminium, ce qui
entraine la production d’un précipité de platine
noir. Par conséquent, tout dispositif contenant
de I'aluminium pouvant entrer en contact avec
la cisplatine (kits pour perfusion intraveineuse,
aiguilles, cathéters, seringues) doit étre évité.

Ce médicament ne doit pas étre mélangé avec
d’autres médicaments a I’exception de ceux
mentionnés ci-dessus.

La cisplatine ne doit pas étre diluée avec une
solution de glucose a 5 % seule ou une solution
de mannitol a 5 % seule, mais uniquement avec
des mélanges contenant en outre du chlorure
de sodium comme indiqué ci-dessus.

Les antioxydants (comme la métabisulfite de
sodium), les bicarbonates (bicarbonate de
sodium), les sulfates, le fluorouracile et le pacli-
taxel peuvent inactiver la cisplatine dans les
systémes de perfusion.

Précautions particuliéres de conservation
Durée de conservation du médicament, tel que
conditionné pour la vente :

A conserver a une température ne dépassant
pas 25 °C. Ne pas réfrigérer ni congeler.
Conserver le flacon dans I’emballage extérieur
afin de le protéger de la lumiere.

Solution pour perfusion aprés dilution :
Une stabilité chimique et physique en cours
d’utilisation a été démontrée pendant 48 heures
entre 2 et 8 °C a I'abri de la lumiére pour des
solutions dont la concentration finale de cisplatine
est de 0,1 mg/ml aprés dilution du concentré
de cisplatine avec I'une des solutions suivantes :
e solution de chlorure de sodium a 0,9 % ;
e mélange de solution de chlorure de sodium a
0,9 % et de solution de glucose a5 % (1:1) ;
e mélange de solution de chlorure de sodium
a 0,9 % et de solution de mannitol a 5 %
(1:1).
D’un point de vue microbiologique, le produit
doit étre utilisé immédiatement.
En cas d'utilisation non immédiate, les durées
et les conditions de conservation avant utilisa-
tion relevent de la responsabilité de I'utilisateur
et ne devraient pas dépasser 24 h a une tem-
pérature comprise entre 2 °C et 8 °C, sauf si la
reconstitution/dilution a été réalisée en condi-
tions d’asepsie diment controlées et validées.

Folheto informativo: Informacao para o doente

Cisplatina 1 mg / ml -

Concentrado para solucao para perfusao
Cisplatina 0,5 mg / ml -
Concentrado para solucao para perfusao

Substancia ativa: cisplatina

contém informacao importante para si.

Leia com atencao todo este folheto antes de comecar a utilizar este medicamento, pois

e Conserve este folheto. Pode ter necessidade de o ler novamente.

e Caso ainda tenha duvidas, fale com o seu médico, farmacéutico ou enfermeiro.

e Se tiver quaisquer efeitos indesejaveis, incluindo possiveis efeitos indesejaveis nao indicados
neste folheto, fale com o seu médico, farmacéutico ou enfermeiro. Ver secgéo 4.

O que contém este folheto:

1. O que € Cisplatina e para que é utilizado

2. O que precisa saber antes de utilizar Cisplatina
3. Como utilizar Cisplatina

4. Efeitos indesejaveis possiveis

5. Como conservar Cisplatina

6. Conteudo da embalagem e outras informacoes

O que é Cisplatina é para que
é utilizado

A cisplatina faz parte de um grupo de medica-
mentos denominados citostaticos, que sao uti-
lizados no tratamento do cancro. A cisplatina
pode ser utilizada isoladamente, mas é utilizada
mais frequentemente em combinagéo com ou-
tros citostaticos.

A cisplatina é capaz de destruir células no seu
corpo que podem causar certos tipos de cancro
(tumores de testiculos, tumor de ovarios, tumo-
res epiteliais da cabeca e do pescogo (tumores
que afetam a camada de tecido externo da
pele), tumores do pulm&o).

O seu médico podera fornecer-lhe mais infor-
magao.

O que voceé precisa de saber
antes de utilizar Cisplatina

Nao utilize Cisplatina:

e se tem alergia a cisplatina ou a qualquer outro
componente deste medicamento (indicados
na secgao 6).

e se é alérgico (hipersensivel) a qualquer outro
medicamento que contenha platina

¢ se sofre de problemas renais (disfuncéo renal)

¢ se sofre de desidratagéao

¢ se sofre de uma diminuicao na contagem de
células sanguineas

¢ se sofre de deficiéncia auditiva

® se estiver a amamentar

® em combinag@o com a vacina contra a febre
amarela e a fenitoina (ver “Outros medica-
mentos e Cisplatina” abaixo).

Adverténcias e precaucgoes
Fale com o seu médico, farmacéutico ou enfer-
meiro antes de utilizar Cisplatina.

> NOVARTIS

e O seu médico receitara andlises para deter-
minar os niveis de calcio, sédio, potassio e
magnésio no sangue, bem como para verifi-
car a contagem das células sanguineas € a
funcéo hepatica e renal.

¢ A cisplatina s6 deve ser administrada sob a
supervisdo estrita de um médico especialista
com experiéncia na administragdo de qui-
mioterapia.

¢ A sua audicdo serd analisada antes de cada
tratamento com Cisplatina.

e Se sofre de uma doencga nervosa que nao é
provocada pela Cisplatina.

e Se sofre de uma infegdo. Consulte o seu
médico.

¢ Se sofre de vomitos e diarreia ap6s a admi-
nistracao de Cisplatina, é necessario com-
pensar a perda de fluidos.

e Se quer ter filhos (ver Gravidez, amamentacao
e fertilidade).

e Em caso de derrames de cisplatina, a pele
contaminada deve ser lavada imediatamente
com agua e sabao.

e Caso a cisplatina seja injetada fora dos
vasos sanguineos, a administragcao deve ser
suspensa imediatamente. A infiltracdo de
cisplatina na pele pode resultar em danos
aos tecidos (celulite, fibrose e necrose).

Consulte o seu médico, mesmo se tais decla-
ragdes tenham sido aplicaveis a sua situagao
em qualquer momento no passado.

Outros medicamentos e Cisplatina

Informe o seu médico ou farmacéutico se esti-
ver a tomar, tiver tomado recentemente, ou se
vier a tomar outros medicamentos.

e A utilizagdo simultdnea de medicamentos
que inibem a fungdo da medula 6ssea ou a
radiacao pode potencializar os efeitos adver-
sos da cisplatina na medula dssea.

e A toxicidade da cisplatina pode aumentar

quando é administrada simultaneamente
com outros citostaticos (medicamento utili-
zados para o tratamento do cancro), tal como
a bleomicina e o metotrexato.

e Os medicamentos utilizados no tratamento
da hipertensao (anti-hipertensivos contendo
furosemida, hidralazina, diazéxido e propra-
nolol) correm o risco de aumentar o efeito
toxico de Cisplatina nos rins.

e Atoxicidade de Cisplatina pode afetar grave-
mente os rins quando é administrada simul-
taneamente com medicamentos que sdo
suscetiveis de provocar efeitos indesejaveis
nos rins, como aqueles utilizados para a pre-
vengdo / o tratamento de certas infegdes (anti-
bidticos: cefalosporinas, aminoglicosideos e /
ou anfotericina B) e agentes de contraste.

e A toxicidade da cisplatina pode afetar as
habilidades auditivas quando é administrada
simultaneamente com medicamentos que
podem ter um efeito secundario nas faculda-
des auditivas, tais como os aminoglicosideos.

e Se utiliza farmacos para tratar a gota durante
o tratamento com a cisplatina, entdo pode
ser necessario ajustar a posologia de tais
medicamentos (por exemplo, alopurinol, col-
quicina, probenecida e / ou sulfinpirazona).

* A administragdo de medicamentos que au-
mentam a taxa de excregdo urinaria corporal
(diuréticos de alga) combinados com a cispla-
tina (dose de cisplatina: mais de 60 mg / m2,
secregao de urina: menos de 1000 ml por
24 horas) pode resultar em efeitos tdxicos nos
rins e na audigéo.

e Os primeiros sinais de danos auditivos (ton-
turas e / ou zumbido) podem permanecer
ocultos quando - durante o tratamento com
a cisplatina - também estd a ser tratado com
medicamentos para controlar a hipersensibi-
lidade (anti-histaminicos, tais como a buclizina,
ciclizina, loxapina, meclozina, fenotiazinas,
tioxantenos e / ou trimetobenzamidas).

* A cisplatina administrada em combinacéo
com a ifosfamida pode resultar em deficiéncia
auditiva ou efeitos toxicos nos rins.

e Os efeitos do tratamento com cisplatina
podem ser reduzidos através da adminis-
tragé@o simultanea de piridoxina e hexame-
tilmelamina.

e A cisplatina administrada em combinacgéo
com a bleomicina e a vinblastina pode resultar
em palidez ou coloracdo azulada dos dedos
das maos e / ou dos pés (sindrome de Ray-
naud).

e Aadministragdo de cisplatina com o paclitaxel
ou em combinagcdo com o docetaxel pode
resultar em lesdes nervosas graves.

* A utilizagdo combinada da cisplatina com a
bleomicina e o etoposideo pode diminuir os
niveis de litio no sangue. Assim, os niveis de
litio devem ser verificados regularmente.

¢ A cisplatina reduz os efeitos da fenitoina no
tratamento da epilepsia (ver também “Nao
utilize Cisplatina”). A penicilamina pode reduzir
a eficacia de Cisplatina.

* A cisplatina pode ter um impacto adverso na
eficacia dos medicamentos que bloqueiam a
coagulacdo (anticoagulantes). Portanto, a
coagulacao deve ser controlada mais frequen-
temente durante a utilizagdo concomitante.

* A cisplatina e a ciclosporina podem resultar
na supressao do sistema imunitario com o
risco de aumentar a producédo de globulos
brancos (linfocitos).

¢ Nao deve receber nenhuma vacina com virus
vivos dentro de trés meses do tratamento
com a cisplatina.

e Durante o tratamento com Cisplatina, ndo
deve receber vacinas contra a febre amarela
(ver também “Nao utilize Cisplatina”).

Gravidez, amamentacao e fertilidade

Se esta gravida ou a amamentar, se pensa estar
gravida ou planeia engravidar, consulte o seu
médico antes de utilizar este medicamento.

A cisplatina ndo deve ser usada durante a gra-
videz a menos que seja clinicamente necessaria
para a mae.

Deve usar métodos contracetivos eficazes
durante e pelo menos 6 meses apos o trata-
mento com Cisplatina.

A cisplatina ndo deve ser usada se estda a ama-
mentar.

Os doentes do sexo masculino sao aconse-
lhados a nao ter filhos durante o tratamento
e até 6 meses apods o tratamento. Além disso,
recomenda-se aos homens a serem aconselha-
dos sobre a possibilidade de preservagao do
esperma antes de iniciar o tratamento.

Conducao de veiculos e utilizagao de maqui-
nas

Nao conduza um carro nem utilize ferramentas
ou maquinas que regqueiram a sua total atencao,
porque a cisplatina pode fazer com que se sinta
sonolento e / ou causar vémitos.

Cisplatina contém saédio.

Este medicamento contém 35 mg de sddio
(principal componente de sal de cozinha/sal de
mesa) em cada frasco para injetaveis de 10 ml.
Isso é equivalente a 1,75% da ingestéo diaria
maxima de sédio recomendada na dieta para
um adulto.

Este medicamento contém 71 mg de sédio
(principal componente de sal de cozinha/sal de
mesa) em cada frasco para injetaveis de 20 ml.

Isso é equivalente a 3,55% da ingestédo diaria
maxima de sédio recomendada na dieta para
um adulto.

Este medicamento contém 177 mg de sddio
(principal componente de sal de cozinha/sal de
mesa) em cada frasco para injetaveis de 50 ml.
Isso é equivalente a 8,85% da ingestao diaria
maxima de sodio recomendada na dieta para
um adulto.

Este medicamento contém 354 mg de sédio
(principal componente de sal de cozinha/sal de
mesa) em cada frasco para injetaveis de 100 ml.
Isso é equivalente a 17,7% da ingestao diaria
maxima de sddio recomendada na dieta para
um adulto.

3 Como utilizar Cisplatina

Dosagem e método de administracao

A cisplatina sé deve ser administrada por um
especialista no tratamento do cancro. O con-
centrado € diluido numa solugéo de cloreto de
sédio, ou uma solucéo de cloreto de sédio que
contém glicose, ou uma solugdo de cloreto de
soédio que contém manitol.

A cisplatina é¢ administrada apenas por perfuséo
numa veia (uma perfusdo intravenosa).

A cisplatina ndo deve entrar em contacto com
quaisquer materiais que contenham aluminio.

A dosagem recomendada de cisplatina depende
do seu bem-estar, dos efeitos esperados do tra-
tamento e se a cisplatina € administrada isola-
damente (em monoterapia) ou em combinagao
com outros medicamentos (quimioterapia com-
binada).

Cisplatina (monoterapia):

As seguintes dosagens séo recomendadas:

e Uma dosagem Unica de 50 a 120 mg / m2 da
superficie corporal, a cada 3 a 4 semanas

e 15220 mg/ m? por dia durante um periodo
de 5 dias, a cada 3 a 4 semanas

A cisplatina em combinacdo com outros agentes

gquimioterapicos (quimioterapia de combina-

céo):

e A dosagem tipica é de 20 mg / m? ou mais, a
cada 3 a 4 semanas

e No tratamento de tumores no pulmao, a dosa-
gem tipica é de 80 mg / m?

Para evitar ou reduzir problemas renais, € acon-
selhdvel beber abundantes quantidades de
agua por um periodo de 24 horas ap6s o trata-
mento com a cisplatina.

Se pensa que lhe foi administrado mais
Cisplatina do que deveria

O seu médico ird assegurar-se de que é admi-
nistrada a dose correta para a sua condigao.
Em caso de sobredosagem, vocé pode sentir
um aumento dos efeitos indesejaveis. O seu
médico pode dar-lhe um tratamento sintomatico
para estes efeitos indesejaveis.

Caso ainda tenha duvidas sobre a utilizagédo
deste produto, consulte o seu médico.

Efeitos indesejaveis
possiveis

Como todos os medicamentos, este medica-
mento pode provocar efeitos indesejaveis,
embora estes ndo se manifestem em todas as
pessoas.

Consulte o seu médico o mais rapido possivel

se:

e tem diarreia ou vémitos persistentes ou graves

e sofre de estomatite / mucosite (feridas nos
labios ou Ulceras na boca)

¢ sofre de um inchago no rosto, nos labios, na
boca ou na garganta

e apresenta sintomas respiratérios inexplica-
veis, como uma tosse ndo produtiva, dificul-
dades respiratérias ou estertores

e tem dificuldade em engolir

e tem dorméncia ou formigueiro nos dedos das
maos ou dos pés

e tem cansaco extremo

* tem hematomas ou sangramento anormais

e tem sinais de infegcdo, como uma dor de gar-
ganta e uma temperatura alta

e tem uma sensacgdo de desconforto préximo
ou no local da inje¢ao durante a perfusao

e sofre de dor forte ou inchago em uma das
pernas, dor no peito ou dificuldade para res-
pirar (possivelmente indicando coagulos san-
guineos prejudiciais numa veia) (frequente:
pode afetar até 1 em cada 10 pessoas)

Muito frequentes (podem afetar mais de

1 em 10 pessoas)

e redugdo no numero de glébulos brancos, o
que aumenta o risco de infegdes (leucopenia)

¢ redugédo nas plaguetas sanguineas, o que au-
menta o risco de hematomas e sangramento
(trombocitopenia)

e redugdo dos glébulos vermelhos, o que pode
tornar a pele palida e causar fraqueza ou falta
de ar (anemia)

e insuficiéncia da medula 6ssea (auséncia de
produgéo de células sanguineas)

® baixos niveis de sédio no sangue

e febre

Frequentes (podem afetar até 1 em 10

pessoas)

® sepsia

e arritmia, incluindo batimento cardiaco redu-
zido (bradicardia), batimento cardiaco acele-
rado (taquicardia).

e falta de ar (dispneia), inflamacéo dos pul-
moes (pneumonia) e insuficiéncia respiratdria

Pouco frequentes (podem afetar até 1 em

100 pessoas)

e diminuicdo da producgédo de espermatozoides
(espermatogénese disfuncional) e ovulagéo e
crescimento doloroso das mamas em
homens (ginecomastia).

® |leucemia aguda

¢ baixos niveis de magnésio no sangue (hipo-
magnesémia)

e danos a audicéao (ototoxicidade)

e deposito metdlico nas gengivas

Raros (podem afetar até 1 em 1000 pessoas)

e vdrias doencas do cérebro (leucoencefalopatia)

® niveis elevados de colesterol no sangue
(hipercolesterolemia)

e convulsdes

e dorméncia, formigueiro, ardor (neuropatia
periférica)

e alteragdes anormais no cérebro que podem
causar um conjunto de sintomas, incluindo
dor de cabega, confusao, convulsdes e perda
de visdo associadas a achados da imagem
de ressonancia magnética (sindrome de leu-
coencefalopatia posterior reversivel)

e ataque cardiaco

e inflamacdo das membranas mucosas da
boca (estomatite).

Muito raros (podem afetar até 1 em 10000

pessoas)

e aumento dos niveis de ferro no sangue

e coracgdo deixa de bombear sangue (paragem
cardiaca)

Frequéncia indeterminada (a frequéncia nao
pode ser estimada a partir dos dados dispo-
niveis)

® infecdo

e destruicdo de globulos vermelhos (teste de
Coombs positivo para anemia hemolitica)

* niveis elevados de certas enzimas (amilase)

e grupo de sintomas que se desenvolvem na
presenca de uma quantidade em excesso de
hormonas antidiuréticas (ADH) no corpo,
como retencao de agua, desequilibrios ele-
troliticos e um baixo nivel de sédio no sangue
(chamado hiponatremia ou intoxicagéo por
agua)

e desidratacao

e baixos niveis de eletrdlitos no sangue (potas-
sio, fosfato, calcio)

e aumento do nivel de acido urico no sangue,

um residuo da digestdo de alimentos

céibras musculares (tetania)

acidente vascular cerebral

perda do paladar

inflamacéao dos vasos sanguineos do cérebro

dores agudas repentinas do pescogo as cos-

tas e as pernas ao se inclinar para a frente

(sinal de Lhermitte)

e compressao da medula espinhal (mielopatia)

e danos aos nervos que controlam as funcoes

corporais involuntarias (pode afetar a pres-

sdo arterial, o controlo da temperatura, a

digestéo, a fungdo da bexiga)

visao turva

daltonismo

perda de visdo (cegueira)

inflamagéo do nervo otico

inchaco ao redor do nervo responsavel pela

visao (edema da papila)

e pigmentacao da retina (um tecido sensorial
composto por multiplas camadas e que
reveste a parte de tras do olho responsavel
pela visdo)

e ruido nos ouvidos, como toque, zumbido,
rugido, clique

e surdez

e problemas cardiacos

e conjunto de sinais, incluindo anemia hemoli-
tica (destruicdo dos glébulos vermelhos),
insuficiéncia renal e contagem de plaquetas
diminuida (um tipo de célula sanguinea que
ajuda a coagular o sangue) (sindrome urémica
hemolitica)

e dedos das méaos e pés palidos e de cor azul

(fenédmeno de Raynaud)

sensacéo de enjoo (nduseas) e vomitos

perda de apetite

solugos

diarreia

aumento das enzimas no sangue, o que pode

ser um sinal de lesdes hepaticas

coagulo sanguineo nos pulmdes

erupgao cuténea

perda de cabelo (alopecia)

espasmos musculares

diminui¢do ou perda completa da fungao renal

fraqueza, perda de energia

vermelhidao, inflamacéo, inchaco da pele e

dor na zona da injegdo como resultado da

injecé@o no tecido circundante em vez de dentro
da veia

Registo de efeitos indesejaveis

Se tiver quaisquer efeitos indesejaveis, fale com
0 seu médico ou enfermeiro. Isso inclui quaisquer
efeitos indesejaveis possiveis ndo indicados neste
folheto. Ao informar dos efeitos indesejaveis,
pode contribuir a fornecer mais informacao sobre
a seguranga de utilizacado deste medicamento.

5 Como armazenar a Cisplatina

Manter este medicamento fora da vista e do
alcance das criangas.

Nao armazenar a temperaturas superiores a 25 °C.
Na&o refrigerar ou congelar.

Manter o frasco dentro da embalagem exterior
para a proteger da luz.

Nao utilizar este medicamento apds o prazo de
validade indicado na embalagem exterior € no
frasco apos “EXP”. A data de validade refere-se
ao ultimo dia do més indicado.

N&o utilizar este medicamento caso observar
sinais de deterioracao visiveis.

Nao deite fora quaisquer medicamentos na
canalizagao ou no lixo doméstico. Pergunte ao
seu farmacéutico como deve deitar fora os
medicamentos que ja ndo utiliza. Essas medidas
ajudarao a proteger o meio ambiente.

Conteudo da embalagem e
outras informacgoes

0,5mg/1ml

Cada mililitro (ml) de solugdo contém 0,5 mili-
gramas (mg) de cisplatina.

O frasco para injetaveis de 20 ml contém 10 mg
de cisplatina, o frasco para injetaveis de 50 ml
contém 25 mg de cisplatina e o frasco para
injetaveis de 100 ml contém 50 mg de cisplatina.

1mg/1ml

Cada mililitro (ml) de solugao contém 1 miligra-
ma (mg) de cisplatina.

O frasco para injetaveis de 10 ml contém 10 mg
de cisplatina, o frasco para injetaveis de 20 ml
contém 20 mg de cisplatina, o frasco para inje-
taveis de 50 ml contém 50 mg de cisplatina e o
frasco para injetaveis de 100 ml contém 100 mg.

O que a cisplatina contém

e A substancia ativa € a cisplatina.

e Os outros ingredientes séo o cloreto de sédio,
0 &cido cloridrico diluido e a agua para pre-
paragdes injetaveis

Qual o aspeto de Cisplatina e contetudo da
embalagem

Cisplatina € uma solucéo para perfuséo limpida
e incolor a amarelada apresentada em frascos
para injetaveis de vidro.

0,5mg/1ml

Embalagem com 1 frasco para injetaveis de
20 ml, com cada frasco para injetaveis contendo
10 mg de cisplatina.

Embalagem com 1 frasco para injetaveis de
50 ml, com cada frasco para injetaveis contendo
25 mg de cisplatina.

Embalagem com 1 frasco para injetaveis de
100 ml, com cada frasco para injetaveis contendo
50 mg de cisplatina.

1mg/1ml

Embalagem com 1, 5 ou 10 frasco(s) para inje-
taveis de 10 ml, com cada frasco para injetaveis
para a solucéo injetavel contendo 10 mg de cis-
platina.

Embalagem com 1, 5 ou 10 frasco (s) para inje-
taveis de 20 ml, cada frasco para injetaveis con-
tendo 20 mg de cisplatina.

Embalagem com 1, 5 ou 10 frasco (s) para inje-
taveis de 50 ml, cada frasco para injetaveis con-
tendo 50 mg de cisplatina.

Embalagem com 1, 5 ou 10 frasco (s) para inje-
taveis de 100 ml, cada frasco para injetaveis
contendo 100 mg de cisplatina.

E possivel que ndo sejam comercializadas todas
as apresentacoes.

Os frascos sdo embalados com ou sem um
involucro plastico protetor (OncoSafe®).

Titular da autorizacao de introdug¢ao no mer-
cado

Sandoz Pharmaceuticals dd,

Verovskova ulica 57,

1000 Ljubljana

Eslovénia

Fabricante e Libertador do lote
FAREVA Unterach GmbH,
Mondseestrasse 11

4866 Unterach am Attersee
Austria

Este folheto foi revisto pela ultima vez em
outubro de 2020 (com base no CDS
v04_10_2018)

Ainformacao que se segue destina-se apenas
aos profissionais de saude:

Precaucoes especiais de eliminacao e
manuseamento

A cisplatina deve ser diluida antes de ser utili-
zada. Durante a preparagdo da solucéo para
perfusdo, deve-se evitar utilizar qualquer dispo-
sitivo que contenha aluminio e que pode entrar
em contacto com a cisplatina (conjuntos para a
perfusdo intravenosa, agulhas, cateteres, serin-
gas).

A preparacao da solugéo para perfusdo deve

ser realizada em condicoes asseépticas.

Para diluigdo do concentrado, deve ser utili-

zada uma das seguintes solugdes:

e solucdo de cloreto de sédio 0,9%;

e mistura de solugdo de cloreto de sddio
0,9% e solucéo de glicose 5% (1: 1)
(concentragdes finais obtidas: cloreto de
sodio 0,45%, glicose 2,5%).

Caso néo seja possivel efetuar a hidratagéo

antes do tratamento com cisplatina, o con-

centrado pode ser diluido com:

e uma mistura de solugdo de cloreto de sédio
0,9% e solugéo de manitol 5% (1: 1) (con-
centracdes finais obtidas: cloreto de sddio
0,45%, manitol 2,5%).

Preparacéo da solucdo de cisplatina para per-
fuséo:

A quantidade necessaria (dose) de cisplatina
deve ser diluida em 1-2 litros de uma das
solugdes mencionadas acima.

A solugéao diluida deve ser administrada ape-
nas por perfusao intravenosa.

S6 devem ser utilizadas solugdes limpidas e
incolores a amareladas sem particulas visiveis.

Este medicamento € apenas para utilizagdo
Unica.

Os agentes citotoxicos devem ser preparados
para administragcao apenas por pessoal treinado
no manuseamento seguro da preparagao.

Consultar as diretrizes locais sobre o manu-
seio de agentes citotdxicos.

Como qualquer outro agente citotoxico, a cis-
platina deve ser utilizada com extremo cuidado:
€ necessario e essencial usar luvas, mascaras
faciais e vestuario de protecédo. A cisplatina
deve ser manuseada numa area protetora, se
possivel. O contacto com a pele e / ou as
membranas mucosas deve ser evitado.
Mulheres gravidas que trabalham no hospital
nao devem trabalhar com a cisplatina.

Contacto com a pele: Enxaguar abundante-
mente com agua. Aplicar uma pomada se
sentir uma sensacéo de ardor temporario.
(Observagéo: algumas pessoas sao sensiveis
a platina e podem ter uma reacgéo cutanea).

Em caso de derrames, os operadores devem
calgar luvas e limpar o material derramado
com uma esponja mantida na area para esse
fim. Enxaguar a area duas vezes com agua.
Colocar todas as solugdes e esponjas em um
saco plastico e feche-o. No caso de derra-
mes, todos os elementos que entrarem em
contacto com a cisplatina devem ser manu-
seados e eliminados de acordo com as dire-
trizes locais sobre agentes citotoxicos.

Qualquer medicamento nao utilizado ou
residuos deve ser eliminado de acordo com
os regulamentos locais.

Incompatibilidades

A cisplatina reage com o aluminio, o que resulta
na produgao de um precipitado de platina preta.
Portanto, deve-se evitar qualquer dispositivo
que contém aluminio e que pode entrar em
contacto com a cisplatina (conjuntos para
infusdo intravenosa, agulhas, cateteres,
seringas).

Este medicamento ndo pode ser misturado
com outros medicamentos, exceto os men-
cionados acima.

A cisplatina néo deve ser diluida com uma
solugdo de glicose a 5% isoladamente ou
uma solugéo de manitol a 5% isoladamente,
mas apenas com as misturas contendo adicio-
nalmente cloreto de sédio, conforme indicado
acima.

Antioxidantes (como o metabissulfito de sddio),
os bicarbonatos (bicarbonato de sédio), os
sulfatos, o fluorouracil e o paclitaxel podem
inativar a cisplatina em sistemas de perfuséo.

Precaucoes especiais de armazenamento
Duracéo de armazenamento do medicamento,
tal como embalado para a venda:

Nao armazenar a temperaturas superiores a
25°C. Nao refrigerar ou congelar. Manter o
frasco para injetaveis dentro da embalagem
exterior para o proteger da luz.

Solucéo para perfusdo apos diluicéo:

A estabilidade quimica e fisica durante a utiliza-

¢do foi demonstrada por 48 horas a 2 a 8 °C

quando protegida da luz para solugdes com

uma concentracédo final de cisplatina de

0,1 mg / ml apés diluicdo do concentrado de

cisplatina com uma das seguintes solugdes:

e solucgdo de cloreto de soédio 0,9%;

e mistura de solugdo de cloreto de sdédio
0,9% e de solucéo de glicose 5% (1: 1);

e mistura de solucéo de cloreto de sdédio
0,9% e de solucao de manitol 5% (1: 1).

Do ponto de vista microbiolégico, o produto
deve ser utilizado imediatamente.

Se nao for utilizado imediatamente, os tempos
de armazenamento durante a utilizacdo e as
condic¢des antes da utilizagcdo séo da respon-
sabilidade do utilizador e normalmente nao
seriam superiores a 24 horas a2 a 8 °C, a me-
nos que a reconstitui¢cdo / diluicao (etc.) tenha
ocorrido num ambiente controlado e sob con-
digdes assépticas devidamente validadas.
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